S L

THOMAS

Parts Manual
L KOO0555-LK000929

Publication# 039812-1 October 1995



THOMAS EQUIPMENT LIABILITY WARRANTY

THOMAS EQUIPMENT LIMITED (Hereinafter referred to as the “Company”) warrants each new
Thomas S/S Loader sold by the Company to be free from manufacturing defects when used in normal
service for a period of twelve [12] months, commencing with delivery to the original user, if operated
according to manufacturer instructions and by a competent and careful operator. This warranty shall not
apply to the loader or any part thereof which has been subject to misuse, negligence, alteration, or
accident or which shall have been repaired outside of an authorized Thomas dealer place of business
or by a authorized Thomas repairperson.

The Company's obligation under this warranty is expressly limited to the replacement or repair at
Thomas Equipment Limited, Centreville, New Brunswick, or at a designated Thomas Dealer, of such
part or parts which in the opinion of the Company have been defective. The Company shall not be fiable
for labour costs or transportation charges in connection with the replacement or repair of defective
parts,

This warranty to repair applies only to new and unused Thomas S/S Loaders which after shipment
from the factory have not been altered, changed, repaired, or treated in any manner whatsoever and
does not extend to trade accessories though sold or operated with the Company’s loader. Trade
accessories such as, but not limited to, engines, fires, batteries, are subject to the wamranty of their _
respective manufacturers.

The Company and/er its authorized Thomas dealers shall not be liable for consequential damages
or contingent liabilities for the fitness of any Thomas S/S Loader for any particular purpose.

This warranty is expressly in lieu of any other express or implied warranty, condition or guarantee of
this Thomas S/S Loader or any part thereof, including any implied warranty or condition of
merchantability or fitness and of any other obligations on the part of the Company or the selling dealer.

No representative of the Company has authority to change this warranty in any manner whatsoever
and no attemnpt to repair or promise to repair or improve the Thomas S/S Loader covered by this
warranty by any representative of the Company shall waive or change or extend this warranty in any
manner whatsoever.

N.B. Read and practice your Thomas S/S Loader operating and servicing instructions. Faifure to do
this may void your warranty.

PUBLICATION NO. 39812-1




111
o~

COOTPPIIPD
- = D
COI\)—LN_I_O

'

aOO00
;s

INDEX — T173HL ‘S’

MAIN FRAME 1.

FLEI SYSIOIM . civiieeer e mrecae e s cme st s ss s enrs s sas s e s e be s s bn s s bns e e rabes 1.1 :
Rear Door and LatCh. . cecceeceeieirvrevresernissssree e rsssessessesersrrnrarssssasss 1.2 MAIN FRAME
QUICK=TACH et tstettere s re s re s s s s srnreseess e s aevresnssanssssassannanranas 1.3
Seat Belt and Shieltds. ..o s iasesscesras s ssressassmsnas 1.4
Decals and Wheel EQUIPMENE.....covvver e reeverrecenrrnres s e 141
BOPS ASS'Y. ciiiiiiiiiiiriiisinseiscnsinssrrss st ver e e e s ee s e aenesennnseaneneas 1.4.2
BOOM LOCK e tieiiveeieeiirecerasrnnsemeenerrerasrssssssarsnr rranessssnmsennsmssmmnmmmmnnomemmennesns 1.5
PO PN o ceeireie e erere e v rrsreeee s enararmam et sncon e m s s e resbr e e bbabs b s ssa e 1.5
BOOM LOCKOOWN. cevireiieimeienrnsirsrrssesemsreneermmmnmssancommsmn s sserorsensasssasansssssnns 1.6
CONTROLS 2.
Control Levers (R.H. Side) ..ttt citcscsstcssses s 2.1 R
Control Levers {L.H. SITE) .o ececereieereirreresesesereresaseseantssasassseseneas 2.1.1 CONTROLS
FOOL PEOAIS...oveeerrereeereereeeeerreemreeeresteetesissessssr asaenssssessssmesmarmmrasmanmannennasns 2.2 :
O ettt basrasasinssarereessamrreerbrsen rrssarsrssesasansnmnasaane 2.3
Restraint Bar and Brake Cable ..o 2.4

FINAL DRIVE TRANSMISSION 3.

TraNSMISSION HOUSING. errersersnreareseessesessemraesessesesesssoresacanssessessensessessens 3.1 FINAL
AXIE ASSEITIIIY...v oo ee et sts et e st sra s s e ra e ra st van e n e 3.2 ‘DRIVE '
IIEE SPFOCKEL ... ceeeeeeeeeeeeceeeecieeeetes e assasaer e ssesens s serrasrasenseseasseneneasessens 3.3 - TRANSMISSION
Chains and Connecting LINKS ....c.cccorminmvrmrrmssmes e 3.3
Parking Brake .....ccueoeeceemeimsrerencirsnenssssnssasssssrmssanssn e esssessms st a e sntanssasessnas 34

HYDRAULIC SYSTEM 4.
Ol BESEIVOIT ceeeeereieeeecermeerisnssrerras s tasasssssass e rnsessrennbnnsers sossnsaesisessosnssssnas 4.1
BOOM Lift CIICUIL..vuvvurecesvveacsrensensescnssae e senasosstessnnssas s senssnsess P 4.2 ' g¥g-?€nlnj Lic
BUCKEE TI CIFCUIE cvveenesevremaresnesre e e rserecae s trsesrssssais s sss s e s s sare s reneans 4.3
Auxiliary Hydraulic CIrCUI ... i icininscireees s ses e eraennnganes 4.4
AUXIlIArY GEAT PUMP ittt en s ras s s barann s bs o aenemsenas 4.5
COnrOl VAIVE ...ttt sereste e ss s sn e s m e e e e e me e e es 4.6
Control Valve LOCKS .oicveeirirrc i irsrerse s e 4.6.1
Hydraulic Oil Cooler and Fter ..o e veeeeee i erveseereranas 4.7
LAt YN caenreercreeerreeresreesenececmrmm e e i b e s e be s a s s e e e an s s e snaes 4.8
Tt CYHNART v vveereerrerarereeerarrreeeaeseontbs s bassaassbessasssnssssesassnssnssssrnevansenses 4.8.1

HYDROSTATIC DRIVE SYSTEM 5. .

Hydrostatic Drive Circuit {B.H. SIHE).c..ceeeecresivriierisnsnsressssnnsssenennes 5.1 HYDROSTATIC
Hydrostatic Drive Circuit fL.H. SIZ&) «.o.vocevereecerreereree e ceeeeeeemceeninens 5.1.1 DRIVE .
Front HYdrostatic PUMID .....oc.eeeceeeverressssrraresssmsesssmssess e emeseresememsemssessnns 5.2 SYSTEM
Rear Hydrostatic Pump.....ccccoeu.ee. freresrasrtsaeae et ettt st s e 521 :
TOrQUE MOLOT ....eceerecercersarerssissiass s e e e e cmntmsin s et s a s st ee s s e r e 53

ELECTRICAL SYSTEM 6.
Electrical Schematic (ROPS Side) to S/N LKOOOBE7 ....covveeeeeeeeeeeieenaee, 6.1 L
Electrical Schematic (Engine Side) to S/N LKOBOBGY ......ccoceieimenecne 6.2 : E\L{.g(_{:’éﬁlCA
Electrical Schematic (ROPS Side} from S/N LK000668-onward ............ 6.3
Electrical Schematic (Engine Side) from S/N LK000668-onward ........... 6.4

ENGINE EQUIPMENT 7.
EXRaust SYSIEM ..ot et 7 ENGINE -
AL ClBENET 1ot eree s reeesirrs s rses s mrre e st mnt e sesbbs s b s s aar s e e rnnn e s s rnaensnas 7.1 :
Radiator and Enging MOouUNES ....cccvviiiiininiiiimii e vneesssassasesans 72 EQUIPMENT
UNIVersal JOINT oo et e e e 7.3 '

OPTIONAL EQUIPMENT 8. -

EIeCtic AUXIHBIY ... ovvereerrrermreeeeerctrssesictssssasstssssssnmssits sassessnssssanersansensens 8.1 '
Hand Contrel Lever (R.H. Side} .cocovireeiiieciiricee e vrcsnenis s e 8.2 g(l;a["o’?ﬂéll\-ﬂ' ‘
Hand Control Lever (L.H. Side) ... irecrrrrvrrsserrvrese e 8.3 .
BACK-UD AT ..ooiviiiiarcrstnamremeesrvssnesranssssesmssssesnesssss s e sessmsrmnssrsse sesanes 8.4
HOM Kb eiieiieeeciereeeeescvmneeeecrneesssesreassasssssseasessmearessanmteesessnansassns rrrreeeraas 8.5
WHEE] EQUIDIMENT...v1ereecereeeeeeecesimsimsssissssss s sssissin s s samsrnsssavssesarsensons 8.6

SoUN INSUIBHON oot s s s s ssaae e s s sessanserrnsas rassssssssssasammrannann 8.7



A-1

A-3
A-4
A-5
A-6
A-7

A-8

MAIN FRAME 1.

=T IR Y= (=1 o O OO 1.1
Rear Door and LalCh......co s rsssrsessrersssssrerrsesssrrmssssansnssnses 1.2
QUUICK—TACH et i rnree e rerrssssasassceer st aeressamsarnssnassersnssnsrrens sesares smvanssen 1.3
Seat Belt and Shi@lUs....oiccvvvrrrrrraeeeeecresrsrersmsassrssrsrnssnsrarserssssssenrnrsanssns 1.4
Decals and Wheel EQUIPMENt......occoo i 1.4.1
ROPS ASS'Y. tceeeeeceeee e eeee e teees e ee s et e e s eeene st e menasaeeeeaenanaeean SR 1.4.2
15Tl y g 1 o Lo U ST 1.5
PIVOE PINS st ciiecrcieice reerstsisieeererr st bt e ees renbaa bt s essmte batnm st abms s emnsannas 15

BOOM. LOCKOOWT. L.t iriss s riesrre s s sssssssssiss s esssssasssssssansnssssnsssnsasanss 1.6

MAIN FRAME




T“"mﬂs FUEL SYSTEM

1192

DI T e P S S ——

/
To Injection
Pump

1.1




FUEL SYSTEM 1.1

REF. PART 1173
NO. NO. DESCRIPTION HL‘S’| SERIAL NO.

1 5842 Fuel Filter Cap 1 To LKOOO798

1 40921 Fuel Cap, Green Screw On 1 LKO0G799-onward

1 40922 Fuel Cap, Lacking, Green Screw On (Optian) 1 | LKOO0793-onward

2 NSP R.H. Fuel Tank Assembly 1

3 21679 Fuel Filter Assembly 1

4 21677 Fuel Fliter q

5 6089 Elbow 1/4" % 90° St. 1

8 4539 Bushing Red 1/4” NPT to 1/8” 1

7 18318 Hose Connector 1

8 19949 Clamp 1/2" 8

g 40670 Fuel Line 40" L. 1

i0 23194 Machine Screw 5

11 24214 Washer Fibre 5

12 40670 Fuet Level Sender 1

13 24264 Gasket, Cork 1

14 1458 Plug, Pipe 3/4" NPT 1

15 953820 Pump, Fuel Kubota 1

16 23166 Fuel Line i

17 40670 Fuel Line 1

18 36734 Fuel Line 6° L. 1

19 14797 Fuel Shut-Off Valve 1

20 23861 Fitting, Fuel 5/16". 1

21 26737 Clamp, Hose 2




A-2

lTl]mﬂﬁl REAR DOOR AND LATCH

1.2

16




REAR DOOR AND LATCH

1.2

REF. PART T173
NO. NO. DESCGRIPTION HL'S’ SERIAL NO.

1 961177 Rear Door Complete 1

2 417 Vinyl Edge Trim As Req'd
3 40049 Bafile, Radiator 1

4 579 Gasket, Radiator Baffle 6.31

5 31488 Bearing, Hinge 2

6 31440 Pin, Rear Door Hinge 2

7 31489 Pin, Split 2

8 16989 Bearing, .750 [.D. x 1.000 O.D. 2

9 4842 Collar, Set 3/4" 2

10 959273 Lock, Rear Door Ass'y 1

11 2823 Bolt, Crg. 1/2" x 1 1/2" UNC 1

12 N.S.P. See Item 10 —

13 20860 Nut, Hex 1/2" UNC 1

14 6645 Nut, 1/4" UNC Nylok 5

15 1650 Washer 1/4" Flat 15
16 5897 Bolt, 1/4"~C x 1 3/4” L. 1

17 1642 Washer 5/16” Lock 1

18 35426 Handle, Door 1

19 3189 Grip, Lever 1

20 1651 Washer 8

21 16771 Nut 4

22 817 Vinyl Edge Trim As Req'd
23 617 Vinyl Edge Trim As Reqg'd
24 960782 Cover Engine COmp. 1

25 5170 Bolt 1/4" x 1" 2

26 2279 Washer Loc 1/4" 2

27 1350 Nut 1/4" UNC 2

28 2663 Bolt 1/4” x 3/4” 4

29 22576 Cover Stop 1




T“nmﬂﬁ QUICK-TACH

NOTE:  FRONT AND REAR OF QUICK-TACH ILLUSTRATED.
L.H. AND R.H. IDENTICAL EXCEPT WHERE INDICATED,
COMPONENT QUANTITIES LISTED FOR COMPLETE
ASSEMBLIES.

1 (REAR]

1.3




QUICK-TACH 1.3
REF. PART
NO. ND. DESCRIPTION QUANTITY
1 956632 Quick—Tach Frame Assembly i
2 30901 Short Tilt Bushing 2
3 30900 Long Tilt Bushing 2
4 30902 Long Hinge Bushing 2
5 30901 Short Hinge Bushing 2
6 29059 Pin, (Hardened) 4
7 30211 Bolt, 5/16" UNC x 3" L. 4
9 957847 Nut, 5/16" UNC Nylok 4
10 016771 Quick-Tach Lever Safety Lock 2
1 1194 Nut, 3/8” UNC Nylck 2
12 1643 Plainwasher, 3/8” Dia. 4
13 25176 Spring 4
14 1671 Buolt, 3/8" UNC x 3" L. 2
15 17379 Quick-Tach Handle 2
16 1672 Bolt, 3/8" UNC x 1 1/2" L. 2
17 1643 Plainwasher, 3/8” UNG 2
18 1361 Plainwasher, 5/8" Dia. 4
19 17372 Quick-Tach Lever Bushing 2
20 7465 Nut, 3/8” UNG Nylok 4
21 1364 Bolt, 3/8" UNCx 2" L. 2
22 8153 Tension Washer, 3/8" Dia. 4
23 17378 Link Block 2
24 9421 Spring Collar 4
25 053578 Quick—Tach Pin Assembly 2
26 3550 Bolt, 3/8" UNC x 31/2" L. 2




1.4

A-4 Tl“]mﬂs SEAT BELT AND SHIELDS




SEAT BELT AND SHIELDS 1.4
REF. PART T173
NO. NO. DESCRIPTION HL'S'{ SERIAL NO.
1 38518 Seat Belt 1
2 7465 Nut 3/8" Nylok 2
3 1193 Balt 3/8" x 1" UNC 2
4 1643 Washer Flat 3/8" 2
5 40581 Clip 1
6 6081 Bolt 5/16" x 3/4” UNC 1
7 38600 Seat Ass'y. 1
8 1643 Washer Flat 3/8” 16
9 38751 Capscrew 3/8" x 3/4" G
10 40053 Sheet, Bootcover 2
11 1870 Washer 5/16" Loc 11
12 1191 Nut, 5/16" UNC 4
13 960799 Sheet, Seat Mount 1
14 40091 Shield, Front Bulkhead 1
15 38516 Switch, Seat 1
16 6086 Nut, Captive 6
17 1651 Washer Fiat, 5/16” 4
18 2580 Bolt 5/16" x 1 1/4” UNC 2
19 40346 Rear Shield 1
20 40183 Plate Front Belly Pan 1
21 20856 Bolt 1/2" x1 1/2° 6
22 20861 Washer Loc 1/2” 7
23 23385 Washer Flat 1/2" 6
24 32070 Cover, Cleanout 1
25 1673 Bolt 3/8” x 3/4” UNC 2
26 1642 Washer Loc 3/8" 6
27 31581 Pan Rear Belly 1
28 8280 Bolt 3/8" x 1 3/4" 2
29 1194 Nut 3/8" UNC 4
30 25762 Shield Step 1
31 1190 Bolt 5/16" x 1" 4
32 31744 Screw Seli Tap 1/4” 12
33 30607 Safety Step 4" x 9" LH/RH Step Shield 2
34 1650 Washer, Flat 1/4" 8
35 960836 Rear Isolator Extension 1




1.4.1

A-5 T“l]mﬂﬁ SEAT BELT AND SHIELDS




SEAT BELT AND SHIELDS (con™).

DECALS AND WHEEL EQUIPMENT 1.4.1
REF. PART T173
NO. NO. DESCRIPTION HL'S' | SERIAL NOD.
36 1387 Bolt 3/8" x 11/4” 2
37 40347 Side Filler Shields L/H 1
38 28957 Side Filler Shields R/H 1
39 5170 Bolt 1/4" x 1" UNC 4
40 2279 Washer Loc 1/4” 4
41 1350 Nut 1/4" UNC 4
42 526 Safety Tray — 3
43 38560 Isolator, Neopreme 1
44 1023 Bolt 1/2" x 4" 1
45 20235 Washer Snubbing 3
46 20860 Nut 172" UNG L
*47 30501 Boot 2
* Not lllustrated
DECALS AND PAINT
1 38606 T173-HLS Model Des. Kit 2
2 39198 Common Decal Kit 1
3 23579 Paint, (Spray) Crange 1
4 35487 Paint, (Litre) Orange 1
5 10547 Paint, (Spray) Black 1
6 39572 Paint, (Spray) Gray 1
37426 Decal, Loader Arm Stripe 1
WHEEL EQUIPMENT
1 9579385 10.00 X 16.5 Tire/Rim Ass'y. 4
2 956643 12.00 X 16.5 Tire/Rim Ass'y. 4
3 16982 12.00 X 16.5 8 Ply Tire 4
4 6800 10.00 X 16.5 6 Ply Tire 4
5 36491 16.5 x 9.75 8 Bolt Rim 12.00 Tire 4
6 31583 16.5 x 8.25 8 Bolt Rim 10.00 Tire 4
7 7018 Valve Stem 4
8 5832 Nut, Wheel 32
9 26188 Stud, Wheel 32




1.4.2

A-6 Tl“]mﬂﬁ ROPS ASS’Y




ROPS ASS’Y 1.4.2
REF. PART T173
NO. NO. DESGRIPTION HL'S’| SERIAL ND.
1 959981 ROPS Frame 1
2 40164 Divider Battery Box 1
3 31744 Screw 1/4” 3
4 1350 Nut 1/4" UNC 2
5 2279 Washer Loc. 1/4" 2
6 1650 Washer Flat 1/4" 3
7 40162 Cover Prop 1
8 5170 Bolt 174" x 1" 1
9 8153 Washer 3/8" Tension 1
10 6645 Nylok Nut 1/4” 1
11 2580 Bolt 5/16" x 1 1/4" 1
12 1870 Washer Loc. 5/16" 1
13 1651 Washer Flat 5/16" 1
14 6086 Mut Captive 1
15 39021 Rear Window 1
16 15750 Weather Strip g
17 15931 Weather Strip/Cab 28’
18 37808 Window Top 1




A-7

ITI“"IIH EI BOOM LOCK AND PIVOT PINS 15

BOOM LOCK

PIVOT PINS




BOOM LOCK 1.5

REF. PART T173
N0. NO. , DESCRIPTION HL'S’ SERIAL NO.

1 17518 Lock Bushing 2

2 40367 Lock Pin 2

3 2010 Grease, Zerk 2

4 1350 Nut, 1/4" UNC 2

5 40337 Locking, Pin Arm 2

] 2593 Bolt, 5/16" x 1 1/2" UNG 2

7 6356 Washer, Loc 5/16" 2

8 1650 Washer, Flat 5/16” 2

9 6086 Captive, Nut 5/16" 2

10 39546 Knob 2

i 38797 Panel Lack 1

PIVOT PINS 1.5

REF. PART T173
NO. ND. DESCRIPTION HL'S' SERIAL NO.

1 960767 Lift Arm Assembly 1

2 NSP L.H. Oil Tank Assembly 1

3 40011 Lift Arm Hinge Pin, 1 1/2" x 8 7/16” 2

4 40015 Short Hinge Bushing 2

5 30771 Hinge Bushing, 2.25 0.D. x 1.512" .D. x 3" 2

6 40014 Long Hinge Bushing 2

7 40017 Short Hinge Bushing 2

8 40016 Long Bushing, Lift Arm 2

9 40012 Lift Cylinder Rear Pin, 1 1/4" x 9 7/16" 2

10 30897 Short Ram Hinge Bushing 2

11 30896 Ram Hinge Bushing 2

12 29245 Lifi Arm Lift Pin, 1 1/4" x 4 1/4" 2

13 30899 Inside Tilt Bushing 2

14 30898 Outside Tilt Bushing 2

15 40013 Tilt Cylinder Hinge Pin 2

16 29059 Hardened Pin 4

17 32978 Front Arm Hinge Sleeve 2

18 26743 Hardened Bushing 2

19 35449 Grease Fitting 4

20 32614 1 1/2” Neopreme Flat Washer 2

21 32615 11/4" Neopreme Flat Washer 10

22 33741 Plate, Tilt Lock Bracket 2




1.6

A-8 T"nmﬂs BOOM LOCKDOWN




BOOM LOCKDOWN

1.6

REF. PART 73
NO. NO. DESCRIFTION HL'S’ SERIAL NO.
1 958724 Lockdown Connecting Ass’y 1
p 958722 Lockdown Nut Ass'y 2
3 958720 Lockdown Ass’y 2
4 2010 Grease Fitting 2
5 1064 Set Collar 1" 2
6 21004 Spring Pin 2
7 5170 Bolt /4" x 1" UNC 2
8 2279 Loc Washer 4
g 6645 Nut Lock, 1/4" UNC 2
10 2663 Bolt 1/4" x 3/4" UNC 2
11 1650 Washer Flat 6
12 6645 Loc Nut 1/4" UNC 1
14 22470 Spring 1
15 2338 Bolt 1 1/4" x 1/2" UNC 1
18 40323 Conirol Rod Guide 1
19 960851 Control Bod Ass'y 1




A-9
A-10
A-11
A-12
B-1

CONTROLS 2,

Control Levers (R.H. Side) .o e st 2.1
Control Levers (L.H. Side) .ot cerecearncvsnesn e 214
FOOt PEAAIS....cteeriieetreeistnrseesersemeee e e tarss st ns st s resse s se s nan st e nmsesmmrenbeais 2.2
TREOEE - ieirecieer e e errerrrsee s saee e resen s s sare s ar s rrraran aravassnssnsanmnasbrbabssebaar 2.3

Restraint Bar and Brake Cable ... irirccinssssssssscensnssiesssssnnnenn 2.4

CONTROLS




A-9 i“"lmﬂﬁl CONTROL LEVERS (R.H. SIDE) 21|
L ]

™

—r
——




CONTROL LEVER (R.H. SIDE) 2.1

REF. PART 173
NO. NO. DESCRIPTION HL'S’| SERIAL NO.
1 3189 Lever Grip 1
2 860975 Gontrol Lever Assembly, B.H. 1
3 1673 Bolt, Hex. 3/8" x 3/4" UNC Gr. § 1
4 1642 Washer, Lock 3/8” 1
5 1643 Washer, Fiat 3/8" 1
6 21174 Washer, 390 1D x5/8" 0D x7 2
7 5803 Rod End Assembly, .375 Female 2
10 1898 Nut, Hex. 3/8" UNF - 2
11 14860 Shock Absorber i
12 959090 Hydroback Ass'y 1
14 5803 Rod End Ass’y .375 Female 2
15 1193 Bolt, Hex 3/8 x 1 UNC 2
16 1642 Washer, Lock 3/8” 2
17 1898 Mut, Hex. 3/8” UNF 2
18 35316 Nut, Hex. 3/8” UNF Gr. 5 1
19 5803 Rod End Ass'y .375 Female 1
20 1898 Nut, Hex. 3/8" UNF 1
21 7465 Nut, Nylok 3/8" UNC 3
22 40305 R.H. Pintle Linkage Bar 1
23 23012 Pivot, Bushing 1
24 956137 Spring, Trsn., .115W Dia. x 1.043 1
25 1643 Washer, Flat 3/8" 1
26 | 14620 ° | Bolt, Hex. 3/8" x 2 3/4” UNC Gr. 5 1
27 29982 Arm, Lock i
28 40154 Pintle Lock Pivot, R.H. 1
29 960840 Pintle Unlock Shaft Ass'y. 1
30 29384 Washer, Fender 3/8” ID x1 1/2" 0D 1
31 22810 Boit, Hex. 3/8" x 3 3/4" UNC Gr. 5 1
32 960402 | Rod End, Isolated L.H. Thread 1
33 14916 Roll Pin 3/8" x 1 1/2" L. 1
34 3313 Bolt 1/4" UNC x 2" L. 1
35 1350 Nut, 1/4" UNC 1
36 17167 Pintle Lever 1
37 21174 Washer, .390 |D x 5/8" 0D x 7 GA. 3
38 29384 Washer, Fender 3/8” 1D x 1 1/2" 0D 2
39 29349 Bushing, .500 0D x 391 [D x .625 1
40 7465 Nut, Nylok 3/8" UNC 1
4 29066 Collar, Set 1/2" Dia. 1
42 1672 Bolt, Hex. 3/8"x 1 1/2” UNC Gr. 5 1
43 15880 Rod End Ass'y. 1
* 30501 Boot

* Not illustrated




A-10 Tll-l["“ﬂﬁl CONTROL LEVER (L.H. SIDE) 2.1.1




CONTROL LEVER (L..H. SIDE) 2.1.1
REF. PART
NO. NO. DESCRIPTION QUANTITY

1 3189 Lever Grip 1
2 960974 L.H. Control Lever Ass'y. L.H. i
3 1643 Washer, Flat 3/8” 1
4 1642 Washer, Lock 3/8" 1
5 1673 Bolt, Hex. 3/8” x 3/4™ UNC Gr. 5 1
6 21174 Washer, .390 1D x 5/8" 0D x 7 GA. 2
7 7465 Nut, Nylok 3/8" UNC 3
8 5803 Rod End Ass'y. .375 Female 1
9 1672 Bolt, Hex. 3/8" x11/2° UNC Gr. 5 1
10 1898 Nut, Hex. 3/8" UNF 2
11 7465 Nut, Nylok 3/8" UNC 3
12 5803 Rod End Ass'y., .375 Female 1
13 5803 Rod End Ass'y., .375 Female 1
14 959080 Hydroback Ass'y. 1
15 14860 Shock Absorber L
16 1193 Balt, Hex. 3/8" x 1 UNC 2
17 1642 Washer, Lock 3/8" 2
18 1898 Nut, Hex. 3/8" UNF 2
19 15880 Rad End Ass'y. 1
20 5803 Rod End Ass’y, .375 Female 2
21 29066 Collar, Set 1/2" Dia. 1
22 29065 Bearing, Flange 1
23 2279 Washer, Lock 1/4” 2
24 2663 Bolt, Hex. 1/4” x 3/4” UNC Gr. 5 2
25 7465 Nut, Nylok 3/8" UNC 1
26 23016 Pivot Bushing 1
27 956137 Spring, Trsn. 115W. Dia. x 1.043 1
28 1643 Washer, Flat 3/8” 1
29 14620 Bolt, Hex. 3/8” x 2 3/4" UNC Gr. 5 1
30 40156 Pintle Lock Pivot, L.H. 1
31 1350 Nut, 1/4” UNC 1
32 17167 Pintle Lever 1
33 960840 Pintle Unlock Shaft Ass'y 1
34 7465 Nut, Nylok 3/8" UNC 1
35 29384 Washer, Fender 3/8" 1D x 1 1/2" 0D 2
36 28349 Bushing .500 0D x .391 ID % .625 i
37 21174 Washer, .390 1D x 5/8” 0D x 7 Ga. 3
38 3313 Bolt, 1/4" UNC x 2" L. i
39 14916 Roll Pin 3/8" x 1 1/2" L. 1
40 960402 Rod End, Isolated, L.H, Thread 1
41 35316 Nut, Hex. 3/8" UNF Gr. 5 1
42 29384 Washer, Fender 3/8” 1D x 1 1/2” 0D 1
43 22810 Boit, Hex. 3/8" x 33/4" UNC Gr. 5 1
44 40306 L.H. Pintle Linkage Bar 1
45 1898 Nut, Hex 3/8” UNF

* 30501 Boot

* Not [llustrated




A-11

Tl" 1] B sl FOOT PEDALS

2.2




FOOT PEDALS 2.2
REF. PART
NO. ND. DESCRIPTION QUANTITY SERIAL NO.
1 40190 Shait Foot Pedal 1 TO LK000872
1 41189 Foot Pedal Shait 1 LK000873 Onwart]
25589 Bolt, 1/4" UNC x 1 3/4" L. 2 LK000873 Onward
17432 Nut, 1/4" UNC Nylok 2 LK00O873 Onward
p 5893 Flange, Bearing 2
3 17516 Spacer 4
4 960805 Pedal, Boom Liit 1
§; 960807 Pedal, Auxiliary Hyd. 1
7 960806 Pedal, Tilt 1
8 119 Nut 5/16" UNC 4
9 30044 Pin, Clevis 3
10 1630 Pin, Cotter 2
1t 5405 Nut 1/4" UNF 1
12 36305 Cable, Push — Pull 3




A-12

Tl “nmaﬁl THROTTLE

2.3




THROTTLE 2.3
REF. PART T173
ND. NO. DESCRIPTION HL'S’| SERIAL NO.
1 38517 Knob, Throttle Handie 1
2 980571 Throttle Handle Ass'y. 1
3 28982 Boot, Throtile Handle 1
4 7416 Spring, Throttle Handie i
5 1643 Washer, Flat 3/8" 2
6 1194 Nut, Hex 2
7 38807 Bolt 1
8 23096 Set Collar 1
9 23371 Friction Pad 1
10 960810 Throttle Control Rod Ass'y. 1
1 23096 Set Collar 1/4" 3
12 40342 Stop, Cantrol Rod 1
13 39209 End Cap i
14 215857 Bolt M12 x 25 1
15 21558 Loc Washer 12 mm 1
17 2663 Boit 1/4" x 3/4™ 1
18 31654 Lock Bar 1
19 1671 Bolt 3/8" % 3" 1
20 23371 Friction Pad 1
21 29029 Clip Manual Stop Rod 1
22 23771 Bolt M6 x 16mm 1
23 21320 Washer, Loc M6 1
24 1650 Washer, Flat 1/4” 1
25 23772 Nut, 1/4" Jam 1




B-1

iﬁl[“"ﬂﬁl RESTRAINT BAR AND BRAKE CABLE 2.4




RESTRAINT AND BRAKE CABLE

2.4

REF. PART T173
NO. NO. DESCRIPTION HL'S’| SERIAL NO.
1 960795 Restraint Bar Ass'y. 1
2 960497 Laich Ass'y. R.H. 2
3 1650 Washer 1/4” Flat 2
4 6645 Mut 1/4" UNC Nylok 2
5 38834 Spring, Comp .540 x 087 2
& 1650 Flat Washer 1/4” 6
7 6645 Nut Nylok 1/4" UNG 2
8 38552 Cable, Control Lever Lock 45" 1
a 38553 Cable, Park Brake 1
10 5170 Bolt 1/4" x 1" UNC 2
11 8613 Nut 1/2" Nylok 2
12 40320 Spacer .75 x 1.562 2
13 960840 | Pintle Lock Ass'y. Shaft 1
14 2663 Boit 1
15 1650 Washer 1/4" Flat 1
16 6645 Nut Nylok 1
17 960798 Spring, Snap Ass'y. 1
18 6645 Mut 1/4” Nylok 1
19 1650 Washer 1
20 40009 Bracket, Spring Stop 1
21 2663 Bolt 1/4" x 3/4" UNC 1
23 6645 Nut 1/4" UNG Nylok 1
24 960498 Latch Ass’y. L/H 1
* 41402 Raod End Bushing (Cable) 2

* Not illustrated



FINAL DRIVE TRANSMISSION 3.

TransmiSSionN HOUSING. ..ottt e s 3.1 FINAL

AXIE ASSEMBIY..cereeereeree et e et r e s e e s 3.2 DRIVE

[AlEr SPIOCKEL .. ettt st s e e s 3.3 TRANSMISSION
Chains and Connecting LINKS ..ot s 3.3 :

Parking BrakKe ...coceccree ettt saes s e e s 3.4



B-2 iﬁ"]“]ﬂﬁl TRANSMISSION HOUSING 3.1

2200




TRANSMISSION HOUSING 3.1
REF. PART T173
NO. NOD. DESCRIPTION HL'S' | SERIAL NO.
1 960270 L.H. Transmission Assembly 1
1 960271 R.H. Transmission Assembly 1
2 954434 Bearing Flange 4
3 25845 Plainwasher 1/2” Dia. 8
4 8613 Nylok Nut 1/2" 8
5 1456 Drain Plug 4
6 31262 Inspection Cover 2
7 20901 Inspection Cover Gasket (Silicon Tube) As Reg'd.
8 1191 Nut 5/16" UNC 36
9 1870 Springwasher 5/16" Dia. 36
i0 1651 Flatwasher 5/16" 2
11 25879 Cover Plate 2
12 1647 Washer 2
13 1149 Nut 5/8” UNC 12
14 23452 Snubbing Washer 8
15 17633 ROPS Mounting Stud 4
16 38561 ROPS Isolator 4
6377 Breather 2
952766 Breather Bushing 2




3.2

SPECIAL TOOLS

B-3 Tlll]"]ﬂﬁ AXLE ASSEMBLY




AXLE ASSEMBLY 3.2
REF. PART T1713
NOD. ND. DESCRIPTION HL'S'| SERIAL ND.

1 957785 Axle Assembly W/Studs 1

2 5832 Wheel Nuts 8

3 26188 Wheel Studs 9/16™ Dia. Gr. 8 &

4 29029 Seal 1

5 26509 Bearing 2

B 26510 Race 2

7 25618 Spacer 1

8 26042 Sprocket 27 T100 1

9 29361 Axle Spacer 1

10 22448 Axle Washer 2

il 14877 Castle Nut 1" UNG 1

12 1634 Split Pin 3/16" x 1 1/2" 1

13 N.S.P. Gasket 1

14 26315 Axle Rear Cap 3

15 1651 Plainwasher 5/16" 4

16 1870 Lockwasher 5/16” 4

17 1191 Nut 5/16" UNC 4

18 957372 Axle Puller 1 Reg'd.
19 957189 Seal Inst. Tool —
19 958674 Seal Inst. Tool 2 Req'd.




T" II m a 5 gg_leg (S;ﬂ?\?NCSKET ASSEMBLY 3.3

2204




IDLER SPROCKET ASSEMBLY 3.3
REF. PART T173
NGC. NO. DESCRIPTION HL'S'| SERIAL NO.
1 956429 Bolt Assembly 1
2 8613 1/2" Nylok Nuts 8
3 25845 1/2" Plainwasher 10
4 954434 Bearing Flange 2
5 8705 Bearing Race 2
6 8704 Bearing 1
7 25104 Splined Shaft 1
3 26041 38780 Sprocket 1
] 22734 117100 Double Sprocket 1
10 1546 1/8" x 1" L. Split Pin 1
11 17340 1/2" UNF Castle Nut 1
*Quantities listed are for single assembly.
CHAINS AND CONNECTING LINKS
REF. PART 73
NO. NG. DESCRIPTION HL'S' | SERIAL NO.
i 31044 Mo. 80 Roller Chain, 45 Links Plus Connector 1
2 31045 No. 100 Front Chain, 51 Links Plus Connector 1
3 32759 No. 100 Rear Chain, 49 Links Plus Connector 1
4 31046 No. 100 Rear Chain, 57 Links Plus 2 Pitch Offset and 2 Connectors —
5 32906 No. 80 Press Fit Connector (spare parts only) As Reg'd.
6 32907 Mo. 100 Press Fit Connector (spare parts only) As Req'd.
7 32578 As Req'd.

No. 100 Two Pitch Offset Conn. {spare parts only)

*Quantities listed are for single transmission assembly.



Tll-“lmﬂsl PARKING BRAKE

3.4

C-069




PARKING BRAKE

3.4

REF. PART T173
NO. ND. DESCRIPTION HL'S’ | SERIAL NO.
1 26765 Torque Motor 5000 Series 2
2 8613 Nut 1/2" Nylok 8
3 29093 Machine Stud 1/2" Dia. 8
4 25842 Sprocket, Drive 13780 4
5 25843 Brake Disc 2
6 N.S.P. Castle Nut {W/Torgue Motor} 2
7 30800 Filler Bod, 1/8" 2
8 28979 Brake Caliper 2
9 29477 Bushing, 3/4" 0.D. x 13GA. x 9/16" 4
10 N.S.P Part of #8 1
11 29476 Bushing, 3/4" 0.D. x 13GA. x 7/16" 4
i2 1663 Bolt 1/2" Dia. x 4 1/2" L. 4
13 28982 Boot Ass'y 2
14 2010 Grease Fitting 2
16 1341 Bolt 5/16" x 3/4” UNC 4
17 956659 Rod Ass'y 2
18 7465 Nut, 3/8” UNC Nylok 5
19 1194 Nut 3/8" UNG 8
20 1643 Washer, Flat 3/8" 6
21 956660 Bush Ass’y 2
22 1205 Spring 2
23 960798 Shaft, Brake Ass'y 1
24 24914 Flange Bearing 2
25 1870 Loc Washer 5/16" 4
26 30485 Washer, Hardened 1/2" 4
27 30487 Brake Pads 4
28 35845 Black Max Adhesive As Reg'd
29 30470 Washer, Hex 2 1/4” x 179" As Regd
30 30474 Washer, Hex 2 1/4” x .135" As Req'd




OOODDwWwwom

T

i i =i (D Q0 D
N=0o

WK =

HYDRAULIC SYSTEM 4.

Ol RESBIVOIT c.vsvvrererrrrrrereecresinnrserrsesrerassresssrensanessars s essssssssaimssarsnsnssa son 4.1
Boom Lift CirCUIL.........vvresiivivreeessseiesrsevnereneersissasnresrarsssssnsesras eeenensreraras 4.2
Bucket THE CIrCUI ..ot creercr e cverresere e asrne s srveesinesrasresaessnsars sensnssseeas 4.3
Auxiliary Hydraulic CIreUit ... rcer e s creraneressreees 4.4
Auxiliary Gear PUMP ...t cmve e 4.5
CONIOl VBIVE....c ettt estesreersssiesr s sre s s ssraoemnee s e s sees e s e ennasesernesnen 46
Control Valve LOCKS ettt n it etva st en et e eee e 4.6.1
Hydraulic Qil Cooler and FIltEr ... e rsres e 4.7
LIt CYliNORT . e cererertesrarreereerssnsrsrsereessresersseessasasessessrmessesssessassessnsases 4.8

Tilt CYIINART .o s cer e sraess e em s e e s ranesarseesresseens 481

HYDRAULIC

SYSTEM




B-6 Tll“]mﬂsl OIL RESERVOIR

C-070

OIL GOOLER OUTLET

T0 GEAR
PUMP INLET

TO DBAIN LINE
MANIFOLD

4.1




OIL RESERVOIR 4.1
REF. PART T173
NO. NO. DESCRIPTION HL‘S'{ SERIAL NO.
1 36733 Filler Cap Ass'y 1
1 26202 Pressurized Filler Cap {Optional) 1
2 N.S.P. L.H. Oil Tank Ass’y 1
4 20232 tnspection Hole Cover 1
5 1651 Washer 5/16" Flat 12
6 1870 Lockwasher 5/16" 12
7 A Nut 5/16” INC 12
8 34903 Elbow, Barbed 2
9 34919 Clamp 2
10 £98 Sight Tube .354
11 32478 Magnet 1
12 14898 Suction Filter, 100 Micron 1
13 37673 Reducing Bushing, 1 1/4" x 1/2" 1
16 40331 Elbow, Swivel 3/4” NPT x 90 d. 2
17 960854 | Hose Ass'y ' i
20 4549 Magnetic Drain Piug 3/4" NPT 1
22 38768 Elbow, 90 d. 1 5/8" JIC 1
23 960856 Hydraulic Hose Ass'y 1
24 960858 Hydraulic Hose Ass'y 1




B-7 I Tll“]mﬂﬁl BOOM LIFT CIRCUIT 4.2

C-003




BOOM LIFT CIRCUIT 4.2
REF. PART Ti73
NO. NO. DESCRIPTION HL'S"| SERIAL NO.
1 38385 Control Valve 1
2 36338 Tube Assy. 1
3 19226 Connector 7/8" JIC x 1 7/8" ORB 1
4 19232 Elbow 90° St. Thread 7/8" 1
5 36340 Tube, Ass'y. 1
9 33831 Connector Bulk Head 2
10 36336 Elbow Bulk Head 2
11 36339 Tube, Ass'y. - 1
12 36341 Tube, Ass'y. 1
13 959631 Hose, Ass'y. 2
14 959630 Hose, Ass’y. 2
15 37792 Hydraulic Cylinder Std. 2
37793 H.D. Lift Cylinder (Optional) 2




4.3

B-8 Tl“]mﬂﬁ BUCKET TILT CIRCUIT




BUCKET TILT CIRCUIT 4.3

REF. PART 1173
NO. NO. DESGRIPTION HL'S’| SERIAL NO.

1 38385 Control Valve 1

2 19232 Eibow, 90° St. Thread 7/8” 2

3 36344 Hydraulic Tube Ass'y. 1

4 36345 Hydraulic Tube Ass'y. 1

5 36336 Bulk Head Fitting 2

6 33831 Connector, Bulkhead —

8 961393 Hose, Ass'y, 1/2" x 26 1/2" 1

9 961394 Hose, Ass'y. 1/2" x 24" 1

10 29432 Tube, Ass'y. 1

11 29431 Tube, Ass'y. 1

12 22278 Tube, Ass'y, 5/8" Dia. 2

13 29282 Hose Ass'y, 19.3/8" L. 4

15 37791 Cylinder Tilt 2

18 22280 Etbow 60° 7/8" JIC Female Swivel 2




4.4

B-9 Tl-“]mﬂﬁ AUXILIARY HYDRAULIC CIRCUIT

C-002




AUXILIARY HYDRAULIC CIRCUIT 4.4
REF. PART T173
NO. NO. DESGRIPTION HL'S’{ SERIAL NO.
1 38385 Contral Valve 1
2 7667 Cover for Male Quick-Coupling 1
3 7124 Cover for Female Quick-Coupling 1
4 1803 Quick Ghange Coupling Male 1
5 6608 Quick Change Coupling Female 1
6 29437 Conn. Bulk Head 7/8" x 3/4" NPT 2
7 29436 Hydraulic Tubing 1
8 29435 Hydraulic Tubing - 1
9 29434 Hydraulic Tubing 1
10 29433 Hydraulic Tubing 1
13 961393 Hose, Hydraulic Ass'y. 1/2" x 26 1/2" 1
15 36337 Connector, Bulkhead 7/8" JIC 1
16 961394 Hose, Hydraulic Ass'y. 1/2" x 24” 1
17 36343 Hydraulic Tubing 1
18 33831 Elbow, Bulkhead 90° 7/8" JIC M. 1
19 36342 Hydraulic Tubing 1
20 19226 Conn. St. Thread 7/8" 2




IB-10 Tll“]mﬂﬁl AUXILIARY GEAR PUMP 4.5

14




AUXILIARY GEAR PUMP 4.5
REF. PART T173
NO. ND. DESCGRIPTION HL'S"| SERIAL NO.
39913 Gear Pump Complete 1 To LKO0D683
39940 Gear Pump Complete LK000684-0Onward
1 39914 Back Plate 1
2 39920 Seal Kit Complete 1
3 39915 Pump Body 1
4 39916 Drive Gear Ass'y. 1
5 30917 Idler Gear Ass'y. 1
B NSP \Wear Plate ltem 2 1
7 NSP Seal, Bearing ltem 2 1
8 NSP Seal, Molded “0” Ring Item 2 1
9 NSP Gasket, Back-Up Item 2 1
10 NSP “0" Ring Item 2 1
11 39918 Front Plate 1
12 39919 Washer 1
13 NSP Shaft Seal ftem 2 1
14 NSP Cap Screws 8




4.6

B-11 T"l]mﬂﬁ CONTROL VALVE




CONTROL VALVE 4.6
REF. PART T173
NO. NO. DESCRIPTION HL'S’| SERIAL NO.

38385 Control Valve w/Spool Locks 1
1 39850 Float Spool w/Detent F1 1
2 36650 Spool “0" Ring Kit 3
3 36651 Check Valve 3
4 39851 Double Acting Spool w/Detent 1
5 39852 Double Acting Spool Spring Center 1
6 36647 Gutlet Section SAE 12 1
7 36661 Plug, Outlet Side 1
8 36649 “0" Ring Kit Sections 4
9 — CESD "0" Ring Kit, See 30, 31, 32 2
10 36648 Tie Rod Kit 1
11 36643 Inlet Section SAE 10 1
12 37595 Main Relief Valve 1
13 36653 Special Check Valve 1
14 36644 Series Section SAE 10 A-B 1
15 36645 Auxiliary Section 1
16 38615 Connection Solenaid 2
17 38621 Block for CESD Spool Lock 2
19 36657 Dustcover Plate Kit 1
20 36646 Handle Section SAE 10 1
21 36659 Anticavitation Valve 1
22 38611 Spool Locking Device 2
23 38614 Solenoid 12V 2
24 38616 Bushing 2
25 38617 Shim 2
26 38618 Scraper 2
27 38619 Spool End 2
28 38620 SHC Screw 4
29 38060 Spring Washer 4
30 38622 “0" Ring 2
3 38623 Spacer 2
32 38624 “0" Ring 2
33 39911 Nut Knurled Solenoid 2
34 39894 Seal Kit Valve Only 1

37653 Spocl Dampener {Boom) 1




B-12

i'il ﬂmﬂﬁl CONTROL VALVE LOCKS

o m—————

NN '%
S~

NN

W

\
\s\\\\\\&\\\\\\\m]i\r

11

10 8
9

4.6.1




CONTROL VALVE LOCKS

4.6.1

REF. PART T173
NO. NO. DESCRIPTION HL'S’ SERIAL NO.
38611 Solenoid Ass'y 1
1 38614 Solenoid 1
2 38615 Connector i
3 38616 Bushing 1
4 38617 Shim i
5 38618 Scraper 1
6 38619 Spool End 2
7 38620 Screw 2
8 38060 Spring Washer 2
9 38621 Block i
10 38622 “0" Ring 1
i1 38623 Spacer 1
12 38624 “0" Ring 1
* 38613 Double Acting Spool 1
* 38612 Float Spool 1
13 39911 Nut, Knarled 1

*Not lllustrated




4.7

C-1 T"l]mﬂs HYD. OIL COOLER AND FILTER

i




HYDRAULIC OL COOLER AND FILTER 4.7

REF. PART 73
NO. NO. DESCRIPTION HL'S’| SERIAL NO.

1 38585 Qil Coaler 1

2 33850 Ethow, 90 d. 3

3 960856 Hydraulic Hose 3/4" x517 1

4 38743 Tee Fitting 1

5 39787 In Line Check Valve 1

] 960856 Hose Ass'y 1

7 960857 Hose Ass'y, Check Line 1

8 38781 Fitting Elbow 45 d. 1

9 35243 Filter, Hydraulic 1

10 38587 Oil Filter Ass'y 1

11 960855 Hose Ass’y 1




Tll“] m ﬂsl LIFT CYLINDER
LIFT CYLINDER \ 4

Groove for O-Ring 12

[

B identification number
stamped in barrel

Two types of lift cylinders are used, to identify
check items A and B. See also section 4.8.

2226

4.8




LIFT CYLINDER — T173HL ‘S’ 4.8
REF. PART T173
NO. NO. DESCRIPTION HL‘S’| SERIAL NO.

37792 Lift Cylinder 2 1/2" x 32" x 45" Stroke 2
1 1413 Grease Fitting 1/8" NPT x 90° 1
2 38581 Shaft 9
3 29875 Complete Seal Kit i
4 30013 Spacer 1
5 29979 Piston Front Secticn 1
B 29978 Piston Rear Section 1
7 65297 Nut - 1
8 38582 Cylinder Barrel 1
g9 29860 Cylinder Head 1
10 See ltem 3 | Seal 1
11 See ltem 3 | Rod Seal 1
12 See ltem 3 | ‘0’ Ring 1
13 See tem 3 | Wear Ring 2
14 See ltem 3 | Piston Seal 1
15 See ltem 3 | 'O’ Ring 1
16 2010 Grease Fitting 1/8" NPT i

(OPTIONAL) HEAVY DUTY LIFT CYLINDER — T173HL S

REF. PART T173
NO. NO. DESGRIPTION HL‘S’| SERIAL NO.
37793 Lift Cylinder 3" x 32" x 45" 2
1 2010 Grease Fitting 1/8" NPT 1
2 38583 Piston Rod Ass'y. 1
3 29878 Seal Kit 1
4 30027 Spacer Tube 1
5 29861 Piston Part B 1
6 29862 Piston Part A 1
7 29896 Hex. Lock Nut 1
] 38584 Cylinder Barrel 1
g 30026 Head Plate i
10 Seeltem 3 | Seal 1
11 See ltem 3 | Bod Seal i
12 Seeltem 3 | 'O’ Ring 1
13 See ltem 3 | Wear Ring 1
14 See ltem 3 | Piston Seal 1
15 Seeitem 3 | ‘0’ Ring 1
16 2010 Grease Fitting 1/8" NPT 1




4.8.1

C-3 T"']I“ﬂﬁ TILT CYLINDER




TILT CYLINDER 4.8.1
REF. PART T173
NO. NQ. DESCRIPTION HL'S'| SERIAL NO.

37791 Tilt Cyfinder 2.5 x 16 x 23 2
1 38580 Cylinder Tube 1
2 38579 Piston Rad 1
3 See 14 Wiper Seal 1 /2" 1.0. x 1 7/8" 0Q.D. 1
4 29860 Head Plate 1
5 See 14 ‘0" Ring 2 5/8" x 3 x 3/16” 1
6 See 14 Rod Seal 1 1/2"1.D.x 1 7/8" 0.D. x 5116 1
7 20979 Piston Part B 1
8 See 14 Piston Seal 2 1/4” 1.D. x 3" 0.D. 1
9 29978 Piston Part A 1
10 See 14 ‘0" Ring 1 1/8" 1.D. x 1 1/4" 0.D. 1
i1 6297 Hex, Lock Nut 1
i2 1413 Grease Zerk 90° 1
i3 2010 (Grease Zerk 1
i4 29875 Seal Kit Complete 1
15 38588 Bushing, Hardened 1
16 See 14 Back-Up Washer 1
17 See 14 ‘0" Ring 1




HYDROSTATIC DRIVE SYSTEM 5.

Hydrostatic Drive Circuit (R-H. Side) ..o 5.1
Hydrostatic Drive Gircuit (L.H. Side) oo 5.1.1
Front Hydrostatic PUMIP ot i i 5.2
Rear Hydrostatic PUMP .. nenecn e esesren s sssanees 5.2.1

TOrGUE MOLOT ...occi ittt sts st s s ea st ser s s sarr v evabaer s ernres s anesernnpaseas 5.3




C4

lT“ “ m a 5 I ?RYEHS?gg\TIC DRIVE CIRCUIT

5.1

TO TAKRDEM
PUMP

3
T0 MANIFOLD
ASSEMBLY

L_/
T0 GONTROL

GUE
VALVE TUHTIIR

0T0R

T8 GHEGK
VALVE AT
FILTER




HYDROSTATIC DRIVE CIRCUIT (R.H. SIDE) 5.1

REF. PART T173
NO. NO. DESCRIPTION HL'S’| SERIAL NO.
1 39788 Hydrostatic Tandem Pump 1
2 26765 Torque Motor 6000 Series 2
3 23750 “0" Ring 4
4 8104 Connector, 1 5/16" ORB 4
5 23747 “0" Ring 4
6 19240 Connector, 9/16" ORB 4
7 23583 Hose, Bottom R.H. and Top L.H. 2
3 23582 Hose, Top R.H. Motor 1
9 957259 Hydraulic Hose Drain to Manifold 1
10 23584 Hose Bottom L.H. Motor 2
11 23388 Eibow, 90 d. 1
12 14867 Connector, 1 1/16" ORB 2
13 8303 “0" Ring 5
14 959625 Hose Hydraulic 5/8" x 74" 1
15 23748 “0" Ring 2
16 23749 “0" Ring 1
17 39019 Charge Transfer Line 1
18 38393 Tee, Run 1
19 960857 Hose Hydraulic Gharge Line 1
20 25011 Eibow, 7/8" ORB 1
* 960855 Hose Hydraulic Valve to Filter 1
- 960858 Hose Hydraulic Manifold Drain to tank 1




E CIRCUIT
os | HIMAS] (77955 "™

C-072




HYDROSTATIC DRIVE CIRCUIT (L.H. SIDE) 5.1.1
REF. PART T173
NO. NO. DESCRIPTION HL'S’| SERIAL NO.
1 39788 Hydrostatic Tandem Pump 1
2 8303 “0" Ring 5
3 14867 Connector 1 1/16” ORB 2
4 38768 Swivel Elbow 1
5 23388 Elbaw, 90 d. 1
6 39020 Hydraulic Tube Case Drain 1
7 23582 Hydraulic Hose Top R.H. Motor i
8 31341 Hydraulic Tube, L.H. Motor Drain i
9 960854 Hydraulic Hose 1
10 23583 Bottom R.H. and Top L.H. Motor 2
11 19242 Connector, 1/2" NPT x 9/16” 2
12 37206 Sender, Ternperature 1
14 1458 plug, 3/4" nPT 1
15 953603 Manifold Ass'y. 1
16 860858 Hydraulic Hose Ass'y. i
17 857259 Hydraulic Hose Ass'y. i
i8 29438 Connector, M 3/4” JIC 1
19 1461 Elbow 1
20 23584 Top L.H. Mator Hose 1
21 19240 Gonnector 9/16” ORB 4
22 23747 “0" Ring 4
23 8104 Connector 1 5/16" ORB 4
24 23750 “0" Ring 4
25 26765 Torgue Motor 6000 1
26 37208 Bushing, Bl Reducing 1




C-6 Tll“]mﬂsl FRONT HYDROSTATIC PUMP

5.2




FRONT HYDROSTATIC PUMP

5.2

REF. PART T173
NO. NO. DESCRIPTIGN HL'S’| SERIALNO.
30994 Pump, Front Section 1
1 34467 “0" Ring 2
2 34478 Pin 2
3 34468 Washer 2
4 8871 Snap Ring 1
5 8872 Retaining Ring 2
6 34473 Screw 4
7 38152 Spring ' ~ 2
8 39154 Plug Ass'y. 2
g 34475 Rotating Group 1
10 34470 Seal Cover 1
11 - 34472 Trunion Cover 1
12 34471 “0" Ring Cover 1
13 26650 Inner Face 1
14 14959 Bearing 1
15 14961 Gasket Incl. ltem 27 1
16 §863 Thrust Washer 2
17 8864 Thrust Bearing 1
18 NSP Bolts Tie T/Q 27-31 Ft./Lbs. 2
19 NSP Bolts Tie T/Q 27-31 Ft./Lbs. 2
20 8873 Shaft Seal ( Include 62) 1
21 34469 Shaft Seal 1
22 34986 Relief Valve Kit 2
23 NSP See ltem 22
24 39989 Housing Front Fump 1
25 39992 Back Piate Ass'y. 1
26 34476 Valve Plate 1
28 34474 Cam Plate 1
29 39390 Shaft, Ass’y. 1
30 39992 Back Plate Ass'y. 1
38550 Tandem Pump Complete 1




5.2.1




REAR HYDROSTATIC PUMP 5.2.1
REF. PART T173
NO. NG. DESCRIPTION HL'S’| SERIAL NO.

39995 Pump, Rear Section 1
1 34467 “0” Ring 1
2 34478 Pin, Dowell 2
3 34468 Washer, Spacer 2
4 8871 Snap Ring 1
5 8872 Snap Ring 2
3] 34473 Machine Screw 4
7 39152 Spring 2
8 39154 Plug, See 22 2
9 34475 Rotating Group 1
10 34470 Seal Cover 1
11 34472 Cover, Pintle Shaft 1
12 34471 Cover, Seal, Pintle Shaft 1
13 26650 Race, Pintle Bearing 1
14 14859 Bearing, Pintle Shafi 1
15 14961 Gasket 1
16 8863 Washer, Thrust 2
17 8864 Bearing, Thrust 1
18 NSP Bolt, Tie Torque 27-31 Fi. Lbs. 2
19 NSP Bolt, Tie Torque 27-31 F. Lbs. 2
20 8873 Shaft, Seal 1
21 34469 Seal, Pintle Shaft 1
22 34986 Kit, Relief Valve 2
24 39991 Housing, Rear Pump 1
25 39992 Ass'y, Back Plate 1
26 34476 Plate, Valve 1
27 39993 Shaft, Drive 1
28 34474 Camplate Rear Pump 1

38550 Tandem Pump Complete 1




o Tlllllmﬂsl TORQUE MOTOR

1025-/

5.3




TORQUE MOTOR 5.3
REF. PART T173
NO. NO. DESCRIPTION HL'S’| SERIAL NO.

26765 Hydraulic Torgue Motor Assembly 2
1 22071 Nut Hex (Slotied) 1
2 22117 Seal Kit 1
3 22072 Retainer, Front i
4 22073 Bolt Retainer 6
5 22074 Shaft Sub-Assembly 1
6 22075 Key 1
7 22087 Housing, Bearing - 1
8 29894 Drive, Main 1
9 29895 Geroler, Sub-Assembly 1
10 22105 Plate, Valve 1
11 22108 Drive, Plate 1
12 22107 Valve 1
13 22108 Balancing Ring Sub-Assembly 1
14 22109 Spring, Compression 3
15 22112 Housing, Valve 1
16 22089 Plug 1
17 26765 Bolt 2
18 22581 Bolt 2
19 22116 Nut, Hex 4
20 22110 Plug, Sub-Assembly 1
21 22111 Sleeve, Dash Pot 2
22 22115 Spring 2
23 22119 Popper 2
24 22120 Piston 1
25 22121 Plug, Sub-Assembly 1

NOTE: Parts list quantities are for single Torgue Motor assembly.



c-9

c-10
C-11
c-12

ELECTRICAL SYSTEM 6.

Electrical Schematic (ROPS Side) to S/N LKOODBET ......cveveeeienainnninens 6.1
Electrical Schematic (Engine Side) to S/N LKOO0BE7 ..veeeveeeeeieeeeecen 6.2
Electrical Schematic (ROPS Side) from S/N LK000668-onward............6.3

Electrical Schematic (Engine Side) from S/N LKD00668-onward ........... 6.4

ELECTRICAL

SYSTEM




|Tn:|n MAS) cscrrcaLsystem o

s 3= 1 2 20

. L
T[IH:D_I__ RED 7 OR 16 _=[

RED/0OR 20
RED A &

=
™
H |4
Ll 15
SR
JEl
= 3 1d 14
Lt 19 (ol &
ol =l ~ =
™) z [ (] | N
A o4 ™
=[N 5
a| 4 E
ZREEN =
g (2
==
3
o
=
LT GREEN 18 ,
0R/BLUE 20
| K ,
» N
1 :
>3
ﬁ RD/OR 14 ]
!
18 @
1= 5
o
~
[=1
Las
o

—OR/BLUE 20

RED / WHY 20
WHT 10
OR /BLUE 20
20£08 15
19
WHT #BRY 15 —

2718




ELECTRICAL SCHEMATIC

(ROPS SIDE)TO S/N LK000667 6.1

REF. PART Ti73
NG. NO. DESCRIPTION HL'S’ | SERIALNO.
1 See ltem 28 | Brake Indicator Light 1

2 See ltem 28 | Battery Indicator Light 1

3 See Item 28 | Preheat Indicator Light 1

4 See ltemn 28 | Air Filter Indicator Light 1

5 See ltem 28 | Hydraulic Oil Temperature Indicator Light i

6 See Item 28 | Water Temperaturs Indicator Light 1

7 See |tem 28 | Engine Oil Pressure Indicator Light 1

8 See ltem 28 | Hi-Flow Hydraufics Switch 1

9 See ltemn 28 | Auxiliary Rear Switch 1
10 See ltem 28 | Auxiliary Front Switch 1
11 See Item 28 | Light Indicator Light 1
12 See Item 28 | Seat Belt Light 1
13 See ltem 28 | Low Hydraulic Oil indicator Light 1
14 6526 Light Switch i
15 38761 Hour Meter 1
16 38577 Fuel Gauge 1
17 19605 Ignition Switch 1
18 38769 ROPS Wire Harness 1
19 6522 Horn Button 1
20 25760 Head Lighis 2
21 29971 Rear Work Light 1
22 960852° | Bokx, Elgctrical 1
23 38794 R.H. Instrument Panel 1
24 38795 | L.H. Instrument Panel 1
25 38796 Boom Lock Pane! 1
26 38800 Panel R.H. Lexan Insert 1
27 38801 Pane! L.H. Lexan Insert 1
28 39972 Bulb, Assembly As Reg'd.
29 39973 Screw, Black Panel 10/32 x 3/4" 6




ELECTRICAL SYSTEM

C-10 Tl'“"“ﬂ (ENGINE SIDE) TO S/N LK000667

NET 1T L_____]rN-

1l
=|3]3 0% Ti73ma

[ ]
o
07 AN
. .
@
qrﬁimrﬁ" - ]'! Bl TAR 750
®l/ 10 = 1=
Q

= 1o
|E “! |0 1=
e S T
™~
-
+ T ! ES
o © =5
o3
" < @mu 2%\
o= &
- - o
- o
< =
5 3 .
T 9L NHO 11
S S s
> = 2 z
2 5 - ~
= iz =11 a
o o2 1| & |Y
L
ZL_IHM
erar ]
o = d
8 3
- 8L N3TED 13 1 ] 3
e o
= e © :
z 0Z NYL 5
2] — E:IJ
-
o=
L) T £
z
2 Nié By/=l<Y |
= u - 2
=] T 3 L it
N 2 ki = s g/ °
- = ~ E 1
L
mn
: |- ?
[=]
o = Y
= = I
= Z 3
3 U 0z 1HM /7 3idd
| I [FAENEPED)
© 0Z LHM /7 L3580
82 J1dd
W IHM 7 A8

2719

LT GRN 18

RED /0B 16

6.2




ELECTRICAL SCHEMATIC

(ENGINE SIDE)TO S/N LK000667 6.2
REF. PART
NO. NC. DESCRIPTION QUANTITY

1 39667 Shut Off Solenoid 1
2 18724 Engine Oil Pressure Sender 1
3 39688 Alternator 1
4 31381 Water Temperature Sender 1
5 39738 Stop Timer i

39840 Relay 2
7 40670 Fuel Lavel Sender - i
8 39747 Circuit Breaker 1

35536 Glow Plugs 4
10 33073 Starter 1
h 38870 Battery 1
12 38611 Control Valve Locks 2
13 39540 Fuse Panel and Circuit Breaker 1
15 29971 Tail Light 1
16 38770 Engine Wire Harness 1
17 38516 Seat Belt Switch 1
18 38516 Seat Switch 1
19 38855 Air Filter Sender 1
20 37206 Hydraulic Oil Temperature Sender i




C-11

LIER

ELECTRICAL SCHEMATIC (ROPS SIDE)
FROM S/N LK000668 ONWARD

6.3

18

P

[ TI— —_{le

s[[I= =T o

:ﬂ[]?i- ' ![Ijﬂ:; 20

5%[ = {fIs - _c{
;Eggégggg g §

2720




ENGINE SCHEMATIC (ROPS SIDE)

FROM S/N LK000668 ONWARD 6.3
REF. PART
NO. NO. DESCRIPTICN QUANTITY
1 39972 Brake Indicator Light 1
2 See tem 1 | Battery Indicator Light 1
3 See ltem 1 | Preheat Indicator Light 1
4 See ltem 1 | Air Filter Indicator Light i
5 See Item 1 | Hydraulic Oil Temperature Indicator Light 1
6 See ltem 1 | Water Temperature Indicator Light 1
7 See [tem 1 | Engine Qil Pressure Indicator Light 1
8 39124 Hi-Flow Hydraulics Switch 1
9 See ltem 1 | Auxiliary Rear Switch Light 1
10 See ltem 1 | Auxiliary Front Switch Light 1
11 See [tem 1 | Light Indicator Light 1
12 See ltem 1 | Seat Belt Light 1
13 See Item 1 | Low Hydraulic Oil Indicator Light 1
14 6526 Light Switch 1
15 38761 Hour Meter 1
16 38577 Fuel Gauge 1
17 19605 Ignition Switch 1
18 38769 ROPS Wire Hamess 1
19 6522 Horn Button 1
20 25760 Head Lights 1
39121 Fuse, Automotive 154 As Reg'd.
39122 Fuse, Automotive 10A As Req'd.




C-12

Tt

ELECTRICAL SCHEMATIC (ENGINE SIDE) 6.4
LK000668 ONWARD )

C-027




ELECTRICAL SCHEMATIC (ENGINE SIDE)

S/N LK000668 ONWARD 6.4
REF. PART T173
NO. NO. DESCGRIPTION HL'S’ | SERIAL NO.

1 39667 Solenoid Shut Off 1
2 18724 Engine 0l Press. Sender 1
3 39688 Alternator 4 Samp. w/Reg. 1
4 37206 Sender, Water Temp. 1
5 40669 Fuel Level Sender 1
6 39706 Starter, Ass'y. 1
7 35536 Glow Plugs 4
8 38870 Battery 12V i
9 960680 Seat Belt Switch w/Belt 1
10 38855 Air Filter Indicator 1
1 38516 Seat Switch 1
12 39738 Stop Timer 1
13 39840 Engine Relay 1
14 38611 Control Valve Locks 2
15 39540 Fuse panel and Breaker 1
17 38770 Engine Wire Harness 1
19 40583 Brake Switch 1
20 37206 Hyd. oil Temp. Sender 1
21 29971 Rear Work light 1
22 40582 Safety Switch/Enhancement 1
23 38931 Harness, Wire Seat & Belt 1
40561 Battery Clip 1

38871 Ground Cable 1

1

38872

Positive Cable




ENGINE EQUIPMENT 7.

Exhaust ST (= 1 ¢ OO OO O OOy TR UPITt 7.1 ENGINE
AP ClBANBI vt re et srisisins e ctsssssensraeressesenes rssantsasanssssaremsrernbsnesorsnnses 7.1 EQUIPMENT
Radiator and Enging MOURLS ......coverirccier e recccciisiisianesrss s eanas 7.2

UNIVETSEI JOINT cvvtieeeeevrieevresersenreseseeeteeeaeesseanecreasseesssssnssaanassaremnsnsesnrasas 7.3



o+| (HOMES] geavsiee=

7.1

EXHAUST SYSTEM AIR CLEANER

C-001




EXHAUST SYSTEM 7.1

REF. PART

NO. ND. DESCRIPTION QUANTITY
i 21148 Muffler, Complate 1
2 21293 End Cap 1
3 21294 Diffuser Dise, 3/Pack 3
4 21295 Center, Bolt 1
5 21296 Resonator 1
6 21297 Adaptor i
7 7723 Bolt, 1/4” UNC x 1 1/4" L. 8
8 1650 Plainwasher 1/4" Diameter 4
9 6645 Nut, 1/4” UNC 4
10 40324 Exhaust Pipe 1
11 960859 Exhaust Flange Assembly 1
12 39736 Exhaust Gasket 1
13 22968 Bolt, 10mm x 20 mm L. 3
14 6262 Muffler Clamp, 2" 2
15 954704 Exhaust Clamp Assembly 1
16 30311 Exhaust Pipe Mount 1
17 16771 Nut, 5/16" UNC Nylok 2
18 1651 Plainwasher 5/16" Diameter 2
19 2580 Bolt, /16" UNC x 1 1/4” L. 2

AIR CLEANER

REF. PART

NO. NO. DESCRIPTION QUANTITY
1 38854 Air Cleaner Assembly 1
2 38557 Hose Assembly 1
3 16138 Clamp 1
4 3r220 Air Cleaner Body 1
5 31787 Filter Element 1
6 31788 Safety Element 1
8 6274 Clamp 1
9 38855 Service Indicator Elec. 1
10 12117 Clamp 2
11 38555 Intake Tube Ass'y. 1
12 37222 Cup 1
13 33211 Nut Ass’y, Air Cleaner 1




2379

HIIM A5} RADIATOR & ENGINE MOUNTS

a5

7.2




RADIATOR AND ENGINE MOUNTS 7.2
REF. PART
NO. NO. DESCRIPTION QUANTITY

1 36021 Radiator Assembly 1
2 19572 Radiator Cap 1
3 18478 Clamp, Top Radiator Hose 1
4 22204 Top Radiator Hose 1
5 NSP

6 NSP

7 19586 Gasket Thermostat 1
8 33148 Thermaostat Assembly 1
9 38671 Reservair Overflow 1
10 23771 Bolt M6 x 16 2
11 21320 Washer, Loc. M6 2
12 1650 Washer, Flat 1/4" 2
13 792 Tube, 1/87 1.D., Clear Vinyt 1
* 37980 Cable Ties 2
" 26029 Cable Clip 1
14 024790 Bolt M10 x 25 2
15 21028 Washer, Loc. M10 2
16 1643 Washer, Flat 3/8" 2
17 960646 Brace, Top Radiator Ass'y. 1
18 26029 Clip, Support 1
19 21320 Washer, M6 1
20 23771 Bolt, M6 x 16 1
21 39209 Cap, End Red 1
22 40342 Bar, Emergency Stop Rod 1
23 18481 | Pin ' 2
24 18468 Washer Cushion 2
25 38558 Isolator, Engine 4
26 19574 Bolt 2
27 960774 Mount, L.H. Engine Assembly 1
28 39730 Fan, Pusher 1
29 35568 V—Belt 1
30 39728 Fan, Cover 1
31 11495 il Filter 1
32 39684 Filter, Cover 1
33 21877 Fuel Fitter 1
34 35772 Hose Water 1
35 35773 Hose Water Btm. 1
36 35774 Hose Water 1
37 960775 Mount, R.H. Engine Assembly 1
38 26859 Bolt M12 x 30 4
39 21558 Washer Loc. 12M 4
40 NSP Washer Flat

1 1190 Boit 5/16" x 1 8
42 38558 Isolator, Engine 4
43 1651 Washer, Flat 5/16" 8
44 1870 Washer 5/16" Flat 8
45 21557 Bolt — Mount to Engine 8
46 21558 Washer Loc. M12 8

*Not Nustrated



7.3

1219

D-3 T“nmﬂﬁ UNIVERSAL JOINT




UNIVERSAL JOINT 7.3

REF. PART
NO. NO. DESCRIPTION QUANTITY

1 15141 End Yoke Splined 1

2 15052 Cross and Bearing Kit 2

3 15140 Double Pivot Yoke 1

4 954265 U.J. Plate Assembly 1

5 21559 Bolt, M8 x30 mmL.x1.25P 2

6 19029 Bolt, MBx 25 mm L. x1.25 P 4

7 21029 Springwasher 8 mm Diameter 6

8 954503 U.J. Complete i




OPTIONAL EQUIPMENT 8.

EleCtric AUXIITANY «.vverreerreereresrarerme s cmme et e s cor s emssm e e ranmen s rmnentes 8.1
Hand Control Lever (R.H. Side) ..ot 8.2 gg‘lﬂllgméhT
Hand Control Lever (L.H. Side).....u e 8.3
BaCK-UP AAIMT coeeiiiieiticinsinin s errsssssas s s vesra s s sant sesssanmns remerrns oo 8.4
HOIN Kt v reteiiaseee s nssisneaessereressrvas e im cin s s rares s rnvarasessamse esmsne s 8.5
Whee! EQUIPMENE. ... i eceeeerrr e secermaee s re e reccon e s rmme e seeensamre e smsenas 8.6

SOUNG INSUIABON «.cvvereeeieeer e e e s teese e nsas s eeserass st sassrabesansesn 8.7



D-4

“\N\A/ S

1T L2

(O o

o O

77T

8.1

Tlll om ﬂﬁl ELECTRIC AUXILIARY _




ELECTRIC AUXILIARY 8.1
REF. | PART 73
NO. NOC. DESCRIPTION HL'S'} SERIAL NO.

36660 Double Effect Solenoid Auxiliary 1
1 38056 Solenoid 12V 1
2 38057 Server Ring 1.75 1
3 39128 Copper Seal 1
5 38063 Pin 1
6 38062 “0" Ring 2015 2
& 38068 Screw M5 x 45 2
8 38060 Loc Washer A5.3 4
10 39131 Pin M3x 10 1
12 38065 “(" Ring 2063 1
13 39134 End Cap 1
14 38061 Screw M5 x 20 2
15 38617 Shim 1
16 39135 Spring 1
17 39136 Clip 1
18 337 Special Screw 1
19 39138 Clip 1
20 39133 "0" Ring 9214 1
21 38067 Plate 1
2 38066 Connector Electric 1
23 38059 Shim 1
24 38058 “0" Ring 2093 2
25 39132 Shim 1




D-5

Tll“]mﬂﬁl HAND CONTROL LEVER (R.H. SIDE)

c-010

8.2




HAND CONTROL LEVER (R.H. SIDE) 8.2
REF. PART T173
NO. NO. DESCRIPTION HL'S’| SERIAL NO.
1 3189 Lever Grip 1
2 960871 R.H. Hand Control Lever Ass'y. 1
3 1673 Bolt, Hex. 3/8" x 3/4" UNC Gr. 5 1
4 1642 Washer, Lock 3/8” 1
5 1643 Washer, FLat 3/8” i
6 21174 Washer, .390 ID x 7 Ga. 2
7 5803 Rod End Ass'y, .375 Female 2
10 1898 Nut, Hex. 3/8" UNF 2
11 14860 Shock Absorber 1
12 959090 Hydroback Ass'y 1
14 5803 Rod End Ass'y, .375 Female 2
15 1193 Bolt, Hex. 3/8" x 1" UNC 2
16 1642 Washer, Lock 3/8" 2
17 1898 Nut, Hex. 3/8" UNF 2
18 35316 Nut, Hex. 3/8" UNF Gr. 5 1
19 35883 Rod End Ass’y, .250 Female 1
20 1898 Nut, Hex. 3/8" UNF 1
21 7465 Nut, Nylok 3/8™ UNC 3
22 40305 R.H. Pintle Linkage Bar 1
23 23012 Pivat, Bushing 1
24 956137 Spring, Trsn., .115W Diameter x 1.043 1
25 1643 Washer, Flat 3/8” 1
26 14620 Bolt, Hex. 3/8" x 2 3/4” UNC Gr. § 1
27 29982 Arm Lock 1
28 40154 Pintle Lock Pivot, R.H. 1
29 960840 Pintle Unlock Shaft Ass'y 1
30 29384 Washer, Fender 3/8" ID x 1 1/2” 0D 1
ER 22810 Bolt, Hex. 3/8" x 3 3/4” UNC Gr. § 1
32 960402 Rod End, Isolated L.H. Thread i
33 14916 Roll Pin 3/8" x 1 1/2" L. 1
34 3313 Bolt, 1/4" UNC x 2" L. 1
35 1350 Nut, 1/4" UNC 1
36 17167 Pintle Lever 1
37 21174 Washer, .390 [D x 5/8" 0D x 7 Ga. 3
38 29384 Washer, Fender 3/8" 1D x 1 1/2" QD 2
39 29349 Bushing .500 0D x .391 ID x .625 1
40 7465 Nut, Nylok 3/8" UNC 1
4 29066 Collar, Set 1/2" Dia. 1
42 1672 Bolt, Hex. 3/8" x 1 1/2” UNC Gr. 5 1
43 15880 Rod End Ass’y 1
44 17421 Boit, 1/4 x 1 Stainless 2
45 25583 Washer, Lock Stainless 1/4” 2
46 35883 Rod End 2
47 17432 Nut Nylok i
48 960878 Lever Handle Ass'y 1 To LK0OD0635
48 961303 Lever Handle Ass'y 1 LK000636-0nward
49 961023 Swivel Ass'y, Hand Control R.H. 1
50 36305 Cable, Ass'y. 2




C-011

D-6 T"l]mﬂﬁ HAND CONTROL LEVER (LH.SIDE) 8.3




HAND CONTROL LEVER (L.H. SIDE) 8.3
REF. PART T173
ND. NO. DESCRIPTION HL'S’ SERIAL NO.

1 960878 Lever Handle Ass'y 1 To LK0OO0DB35
1 961303 Lever Handle Ass'y 1 LK000635 - Onward
2 3189 Lever Grip 1
3 960870 L.H. Hand Control Lever Ass'y 1
4 17432 Nut, Nylok 1
5 35883 Rod, End 1
6 25583 Washer 1
7 17421 Bolt 1
8 5803 Rod End Ass'y .250 Female 2
9 21174 Washer, .390 ID x 5/8" 0D x 7 Ga 2
10 861022 Swivel Ass'y, Hand Control L.H. 1
11 7465 Nut, Nylok 3/8” UNF 1
12 1643 Washer, Fat 3/8" 2
13 1642 Washer, Lock 3/87 3
14 1673 Bolt, Hex. 3/8" x 3/4" UNC Gr. 5 1
15 7465 Nut, Hex, 3/8" UNF 2
16 1898 Nut, Hex. 3/8" UNF 5
18 14860 Shock Absorber 1
19 959090 Hydroback Ass'y 1
20 7465 Nut, Nylok. 3/8” UNF 2
21 29384 Washer, Fender 3/8” iDx 1 1/2" 0D 2
22 29349 Bushing, .500 0D x .391 1D x .625 1
23 21174 Washer, .390 ID x 5/8" 0D x 7 Ga 3
24 17167 Pintle Lever 1
25 1350 Nut, 1/4" UNC 1
26 3313 Bolt, 1/4" UNC x 2" L. 1
27 14816 Roll Pin 3/8" x 1 1/2" 1
28 960402 Rod End, isolated, L.H. Thread 1
29 35316 Nut, Hex. 3/8” UNF, Gr. 5 1
30 40306 L.H. Pintle Linkage Bar 1
3 29384 Washer, Fender 3/8” ID x 1 1/2" QD 1
32 22810 Bolt, Hex. 3/8" x 3 3/4" UNC Gr. 5 1
33 5803 Rod End Ass'y, .375 Female 1
34 1672 Bolt, Hex. 3/8" x 1 1/2" UNC Gr. 6 1
35 1193 Bolt, Hex. 3/8" x 1" UNC 2
39 15880 Rod End Ass'y 1
40 5803 Rod End Ass'y, .375 Female 1
41 29065 Bearing Flange 1
42 28066 Colar, Set 1/2” Diameter 1
43 2279 Washer, Lock 1/4" 2
44 2663 Bolt, Hex. 1/4™ x 3/4” UNC Gr. 5 2
45 40156 Pintle Lock Pivot, L.H. 1
46 35883 Rod End 2
47 23016 Pivot Bushing 1
48 956137 Spring, Trsn. 115W Dia. x 1.043 1
50 960840 Pintle Unlock Shaft Ass'y 1
51 14620 Bolt, Hex. 3/8" x 2 3/4" UNC Gr. 5 1
52 36305 Cable 1




=i

)

6,7,8.9

8.4

D-7 lTI“]mﬂEI BACK-UP ALARM .




BACK-UP ALARM 8.4

REF. PART
NQ. N8. DESGRIPTION QUANTITY| SERIAL NO.

1 38752 Swiich, Back-up Alarm 1

2 38531 Sheet, Alarm Switch Mount 1

3 960819 Arm, Activation Assembly 2

4 16771 Nut, Hex. Nylok 5/16™ UNG 2

5 40918 Alarm, Back-up, Fast Sounding 1

6 2663 Bolt, Hex. 1/4"” x 3/4” UNC 2

7 1650 Washer, Flat 1/4" 4

8 2279 Washer, Lock 1/4” 2

9 1350 Nut, Hex. 1/4” UNC 2




HORN KIT 8.5
REF. PART
NO. NO. DESCRIPTION QUANTITY
6522 Switch, Horn, Momentary 1
39122 Fuse, Automotive 10 Amp. 1
765 Loom, Corrugated .250 1.D. Black 4
14619 Bolt, Stove 1/4” x 17 UNC 1
2279 Washer, Lock 1/4” 1
1350 Nut, Hex 1/4” UNC 1
1650 Washer, Flat 1/4” i
39204 Connector, 16 — 14 Ga.~ .25" Female 2
39127 Terminal, Pin  .156 Male 2
5237 Terminal, 16—14 Ga. Ring8-10 2
17940 Grommet 1
39206 Wire, 16 Ga. Wht/Brn. 13
40918 Fast Sounding Alarm 1




WHEEL EQUIPMENT (OPTIONAL) 8.6
REF. PART
NO. ND. DESCRIPTION QUANTITY

955711 12.00 x 16.5, Tire and Rim Assembly 4
16982 12.00 x 18.5, Flotation Tire, 8 Ply 4
3649 16.5 x 9.75, 8 Bolt Rim 4
956792 15.5 x 15.00 Terra Tire and Rim Assembly 4

6804 15.5 x 15.00, Terra Tire, 8 Ply 4
29211 13.00 x 15.00, 8 Bolt Rim 4
959595 8.25 x 15.00, Tire and Rim 4
34435 8.25x15.00, Tire 6 Ply 4
34434 6 Ibs. x 15.00, 8 Bolt Rim 4
36092 12.00 x 16.5, Segmented Wheel (L.H.) 2
36619 12.00 x 16.5, Segmented Wheel {R.H.) 2
36094 Segments, 12.00x16.5 12
961300 8.00 x 16.00, Wheel and Tire, Solid 4
960518 8.00 x 16.00, Wheel 4
38283 Rim, 5.5 x 16.00 4
38316 Plate, Wheel Center 4
38315 Gusset, 1/4x21/4x1 3/8 8
29789 Gusset, 1/4x13/8x31/2 8
38284 Tire, 8.00 x 16.00 Solidmatic 4




SOUND INSULATION 8.7
REF. PART
NO. NO. DESCRIPTION QUANTITY
960740 | Insulation, Complete 1
38835 Insulation, Pump Mount 1
38837 insulation, Axle Gover Front 2
38838 Insulation, Axle Cover Rear 2
38839 Insulation, Step Shield Front 1
38840 Insulation, Step Shield Top 1
38841 Insulation, Front Frame 1
38842 Insulation, L.H. Side Trans. Rear 1
38843 insulation, R.H. Side Trans. Rear 1
38844 Insulation, L.H. Side Trans. Front 1
38845 Insulation, R.H. Side Trans. Front 1
38846 Insulation, L.H. Shield 1
38847 Insulation, R.H. Shield 1
38848 Insulation, Bulkhead Shield 1
38860 Insulation, Battery Box Blanket 1
38861 Insulation, Quter Blanket 1
38862 Insulation, ROPS Rear Bottom i
38863 Insulation, ROPS Rear Window 1
38864 insulation, ROPS Side L.H. 1
38865 Insulation, ROPS Slde R.H. 1
38866 Insulation, Seat Plate 1
38867 insulation, Seat Support LH. 1
38868 Insulation, Seat Support R.H. 1
39024 tnsulation, Battery Box Cover 1




NUMERICAL INDEX

PART NO. SECTION PART NO. SECTION PART NO. SECTION
417 1.2 5170 12.14,1.4.2,1.6,2.4 15141 73
526 1.2 5237 8.5 15750 1.4.2
617 1.2 5405 2.2 15880 21,211,82,83
698 4.1 5803 21,2.11,8.2,8.3 15931 1.4.2
765 8.5 5832 1.4.1,3.2 16138 7.1
1023 1.4 5842 1.1 16771 1.2,1.3,7.1,84
1064 1.6 5893 2.2 16982 14.1,86
1190 14,72 5897 1.2 16989 1.2
1191 1.4,2.2,31,3.2,41 6081 14 17167 21,211,8.2,8.3
1193 14,21,211,8.2,83 6086 14,1.4.2,15 17340 33
1194 1.3,1.4,2.3, 34 6089 11 17372 1.3
1205 3.4 6262 7.1 17378 13
1341 3.4 6274 7.1 17379 1.3
1350 12,14,14.2,1.5,2.1 6297 48,481 17421 82,83
21.1,82,83,84,85 6356 15 17432 82,83
1361 1.3 6377 31 17516 29
1364 1.3 6521 8.5 17518 15
1387 1.4 6522 6.1,6.3,8.5 17633 3.1
1413 48,4581 6526 6.1,6.3 17940 85
1456 3.1 6608 4.4 18318 1.1
1457 4.1 6645 12,142 1.6,2.4,7.1 18468 7.2
1458 14 6800 1.4.1 18478 7.2
1461 511 6804 8.6 18481 7.2
1464 5.1.1 7019 1.4.1 18724 6.2, 6.3
1546 33 7124 4.4 19029 7.3
1630 22 7416 2.3 19226 42 44
1634 3L 7465  13.14,21,21.1,34,8.2,83| 19232 49 4351
1642 1.2,1.4, 2.1 7667 44 19240 5.1,5.1.1
211,82 83 7723 7.1 19242 5141
1643 1.2,1.4,21,2114,2.3 8104 51,5.1.1 19572 7.2
3.4,7.2,82,83 8153 13,142 19574 7.2
1650 1.2,14,14.2,15,23 8280 1.4 19586 7.2
24,71,72,84,85 8303 51,5.1.1 19605 61,63
1651 1.2,1.4,14.2, 3.1 8613 2.4,31,33,34 19849 1.1
3.2,41,71,7.2 8704 33 20232 41
1663 3.4 8705 3.3 20235 1.4
1671 1.3,2.3 9863 5.2,5.2.1 20384 41
1672 1.3,2.1,2.1.1,8.2,83 8864 52,521 20856 14
1673 14,2.1,82 83 8871 52,521 20860 1.2,1.4
1803 44 8872 5.2,5.2.1 20861 1.4
1870 1.4,31,3.2,34,41,72 8873 5.2,5.2.1 20901 3.1
1898 21,2.1.1,8.2,8.3 9421 1.3 21004 1.6
2010 15,1.6,3.4,4.8, 4.8.1 10547 1.4.1 21028 7.2
2279 12,14,1.42,16 11495 7.2 21148 7.1
211,8.3,84,85 14619 8.5 21174 21,21.1,82,8.3
2338 1.6 14620 21.1,8.2, 83 21293 7.1
2580 1.4,7.1 14797 1.1 21294 7.1
2593 i5 14860 21.1,8.2,8.3 21295 7.1
2663 1.2,211,2.3,24,83,84 14867 5.1,5.1.1 21296 7.1
2823 12 14877 32 21297 7.1
3189 12,21,21.1,82,83 14898 - 4.1 21320 23,72
3273 3.4 14916 21,2.1.1,8.2 21557 23,7.2
3313 21,2.1.1,82 83 14959 52,521 21558 23,7.2
3550 1.5 14961 5.2, 5.2.1 21559 7.3
4539 11 15052 7.3 21677 11,72
4549 4.1 15140 7.3 21679 1.1




NUMERICAL INDEX

PART NO. SECTION PART NO. SECTION PART NO. SECTION
22071 5.3 25176 1.3 30026 4.8
22072 5.3 25583 8.2, 83 30027 4.8
22073 5.3 25618 3.2 30044 2.2
22074 5.3 25760 6.1, 6.3 30211 1.3
22075 53 25762 1.4 30311 71
22087 5.3 25842 34 30470 3.4
22089 83 25843 3.4 30471 34
221035 5.3 25845 3.1,.33 30474 3.4
22106 53 25879 3.1 30485 34
22107 53 26029 7.2 30487 34
22108 5.3 26041 3.3 30607 1.4
22109 5.3 26042 3.2 30900 1.3
22110 5.3 26188 141,32 31044 3.3
22111 53 26202 4.1 31045 3.3
22112 5.3 26315 3.2 31048 3.3
22116 53 26509 3.2 31262 3.4
22117 53 26510 3.2 31341 5.1.1
22119 5.3 26650 5.2,5.2.1 31381 6.2, 6.4
22120 5.3 26765 34,81,51.1,53 31402 3.4
22121 5.3 26859 7.2 31440 1.2
22204 7.2 28957 1.4 31488 1.2
22278 43 28979 3.4 31489 1.2
22280 4.3 28982 2.3 31581 1.4
22448 3.2 29029 2.3,3.2 31583 1.4.1
22470 1.6 28059 1.3 31654 2.3
22576 1.2 29064 1.4.1 31744 1.4,14.2
22581 53 29065 211,83 31787 71
22734 3.3 28068 21,21.1,8.2, 8.3 31788 71
22810 21,211,8.2,83 28093 34 32070 1.4
22957 4.7 29211 8.6 32478 4.1
22968 71 29282 43 32578 3.3
23012 21,82 29349 21,21.1,82, 8.3 32759 3.3
23016 211.83 29361 3.2 32908 3.3
23096 2.3 29384 21,211.82 83 32807 33
23166 1.1 29431 4.3 33073 6.2,64
23194 1.1 29432 43 33119 72
23371 2.3 28433 44 33211 71
23385 1.4 29434 4.4 33701 1.6
23388 51,511 29435 4.4 33702 1.6
23579 1.441 29436 44 33831 4.2,43,44
23582 5.1,5.1.1 28437 4.4 34434 86
23583 5.1 29476 3.4 34435 8.6
23584 5.1,5.14 29477 3.4 34467 5.2,5.2.1
23747 5.1,5.1.1 29789 8.6 34468 5.2,5.24
23748 51 28860 481,48 34469 5.2,5.2.1
23749 5.1 28861 4.8 34470 52,521
23750 51,5.1.1 29875 48, 4.8.1 34471 5.2, 5.21
23771 23,72 29878 4.5,4.5.1 34472 52,521
23772 2.3 29894 5.3 34473 5.2,5.2.1
23861 1.1 29895 8.3 34474 52, 5.2.1
24214 1.1 29806 4.8 34475 5.2,5.2.1
24264 1.1 29971 6.1,6.2,64 34476 52
24452 514 29978 4.8, 4.8.1 34478 5.2, 5.2.1
24780 7.2 29979 4.8.4.8.1 34903 4.1
24914 3.4 29982 8.2 34918 4.1
25104 3.3 30013 438 34386 5.21




NUMERICAL INDEX

PART NO. SECTION PART NO. SECTION PART NO. SECTION
35242 4.7 38058 B.1 38794 6.1
35243 4.7 38059 8.1 38795 6.1
35244 4.7 38060 4.6, 8.1 38796 6.1
356316 2.1.1,8.2, 8.3 38061 8.1 38800 6.1
35426 1.2 38062 8.2 38801 6.1
35487 1.4.1 38063 8.1 38802 8.4
35536 6.2,6.4 38065 8.1 38807 2.3
35568 7.2 38066 8.1 38835 8.7
35572 7.2 38067 8.1 38837 B.7
35773 72 38068 8.1 38338 B.7
35774 7.2 38283 8.6 38839 8.7
35883 8.2, 83 38284 B.6 38840 B.7
36021 7.2 38315 8.6 38841 8.7
36092 8.6 38316 8.6 38842 8.7
36094 8.6 38385 4.2,43,44,46 38843 8.7
36305 2.2,8.2,83 38393 5.1 38844 8.7
36336 4.2,4.3 38516 14,62 6.4 38845 8.7
36337 4.4 38517 23 38846 8.7
36338 4.2 38518 14 38847 8.7
36339 4.2 38531 8.4 38848 8.7
36423 4.7 38550 5.2, 56.24 38854 7.1
35340 4.2 38552 24 38865 6.2,64, 7.1
36341 4.2 38553 2.4 38860 8.7
36342 4.4 38555 71 38861 8.7
36343 4.4 38554 7.2 38862 8.7
36344 4.3 38560 1.4 38863 8.7
36345 43 38561 3.1 38864 8.7
36491 8.6 38577 6.1.6.3 38865 8.7
36618 8.6 38579 4.8.1 38866 8.7
36643 4.6 38580 4.8.1 38867 8.7
36644 4.6 38581 4.8 38868 8.7
36645 4.6 38582 4.8 38870 6.2, 6.4
36646 4.6 38583 4.8 38019 5.1
36647 4.6 38589 4.8.1 38020 51.1
36648 46 38600 1.4 39021 14.2
36649 4.6 38606 144 35024 8.7
36650 4.6 38611 4.6,62,64 39121 6.3
36651 4.6 38614 4.6 39122 6.3, 8.5
36653 4.6 38615 4.6 39124 6.3
36657 4.6 38616 4.6 39127 8.5
36659 4.6 38617 48,81 39128 8.1
36660 8.1 38618 4.6 39131 8.1
36661 4.6 38619 4.6 39132 8.1
36733 4.1 38620 4.6 39133 8.1
36734 1.1 38621 4.6 39134 8.1
37206 6.2, 6.4 38622 4.6 39135 8.1
37220 74 38623 4.6 39136 8.1
37222 7.1 38624 4.6 39137 8.1
37595 4.6 38671 7.2 39138 8.1
37653 4.6 38743 47 39152 5.2 5.2.1
37791 4.3,4.8.1 38751 1.4 39154 5.2,5.2.1
37792 42,48 38752 84 39198 1.4.1
37793 4.2.4.8 38761 6.1,6.3 39204 8.5
37808 14.2 38768 41.4.7 39206 8.5
38056 8.1 38769 6.1.6.3 39203 23, 7.2
38057 8.1 38770 6.2.6.4 39540 6.2, 6.4




NUMERICAL INDEX

PART NO SECTION PART NO SECTION PART NO SECTION
39572 1.4.1 952766 3.1 060798 24,34
39667 6.2, 6.4 0963578 1.3 960799 1.4
39684 7.2 953603 5.1.1 960805 2.2
39688 6.2, 6.4 953820 1.1 960806 . 2.2
39728 7.2 8954268 7.3 960807 2.2
39730 7.2 954434 3.1, 3.3 960810 2.3
39736 71 954503 7.3 960818 8.4
39738 6.2, 6.4 954704 7.1 960840 2.1,21.1,24,82,83
39747 62,64 966137 21,211,82,83 960852 6.1
38787 4.7 956429 3.3 960855 5.1
39788 51,5141 956448 4.7 960857 5.1
39840 6.2,6.4 956632 1.3 950858 5.1
39850 4.6 956643 1.4.1 960859 7.1
39851 46 956659 34 960870 8.3
39852 4.6 956660 3.4 960871 8.2
39884 4.6 956792 8.6 960878 8.2, 83
39911 4.6 957189 3.2 960896 1.4
39913 4.5 8957258 5.1,54.1 960974 2.1.1
39914 45 957372 3.2 960975 21
39915 4.5 957785 3.2 961022 83
39916 45 957843 1.3 961023 8.2
39917 45 957929 41,47
39918 4.5 957985 1.4.1
39819 4.5 958674 3.2
39920 4.5 958720 1.6
39972 6.1, 6.3 858722 1.6
39573 6.1 958724 16
39989 5.2 959090 21.1,8.2,83
39990 5.2 859273 1.2
39991 5.2.1 959595 8.6
39992 5.2,5.2.1 959625 5.1
39993 5.2.1 959626 41,5141
39984 5.2 959627 4.7
39985 5.2.1 959628 5.1.1
40008 2.4 959629 4.7
40048 1.2 958630 4.2
40053 14 958631 4.2
40091 1.4 958632 43.4.4
40154 8.2 959633 4.3.44
40156 2.1.1,8.3 959711 3.6
401562 1.4.2 956981 1.4.2
40164 1.4.2 960270 3.1
40183 14 960271 3.1
40190 2.2 960402 21,2.1.1,8.2,8.3
40305 21,82 960497 24
40306 211,83 960498 2.4
40320 2.4 960518 8.6
40324 7.1 860519 8.6
40331 4.1 960571 2.3
40337 1.5 960646 7.2
40342 23,72 8960740 8.7
40346 14 860772 1.2
40347 1.4 960774 7.2
40367 15 960775 7.2
40581 1.4 960782 1.2
40670 1.1.6.2.64 960795 24




SAFETY PRECAUTIONS

8. Do not drive across a slope. Always go up or down a
slope with the heavy end of the loader pointing up

| All operators must have towards the top of the slope.
instruction before oper- | 9. Do not allow anyone to ride on loader with the
ating this loader. operator.

10. Always operate in a well ventilated area. Do not

operate in atmosphere with explosive dusts or

grasses.

. Read the operators manual carefully and familiarize 11, Avoid jerky tums, starts or stops. Reduce operating
yourself with the operation of all controls, safety speed on rough ground and slopes.
equipment and safety precautions before operating 12. Keep load low — do not travel or turn with boom
this loader. ' armgup

: A . " * .
tl':;;:lig:d?ften seat belt before starting or operating 13. Watch for others when operating.

14. Do not add fuei to the loader when the engine is
running or is hat. Mo smoking.

15. Do not get under raised boom unless boom lock is
instruction decals are in place and all safety engaged. .A!war).lr_s r:angage bgf’"}; '°Ck§9f°re doing
equipment, shields, are in place and in proper any servicing which requires the boom be up.
working condition. 16. Do not attempt to repair or tighten any hydraulic
Do not get off the Joader without first, lowering boom 20395 l"Jr flltltngS_WIth dthe engine running and the
arms, stopping engine, engaging parking brake -~ ydraulic sysiem IS under pressure.

foot pedal lock — neutral centering device and 17. Replace all missing, illegible, or damaged safety and

. Do not operate this leader without using seat bar,
seat belt and operators guard.

. Do not operate this loader unless all safety and

rernoving key from ignition. warning decals.

Do not park on an incline, If necessary to park on an  18. Do not modify or aiter or permit anyone to modify or

incline park across the slope — lower lift arms and alter this equipment or any of its components,

9}:0”"3 bucket — engage the parking brake and block 19 pg not bypass the starter safety switch, Consuit your

the wheels. dealer if your safety starter controls are
. Do not exceed rated lift capacity of this loader. malfunctioning.

SAFETY EQUIPMENT

The toader is equipped with the following safety equipment for
your protection. Take care of them and inspect their condition
daily.

Safety Belt — Check seat belts for frayed or cut webbing,
damaged buckles or loose mounting brackets.

Operator Guard (ROPS) — Check for damage or loose
mountings. Never remove protective screens.

Safety Treads / Warning Decals — Keep safety treads
clean. Check for missing or damaged decals. Replace worrn,
damaged or missing safety treads or decals.

Shields — Keep all protective shields in place.

Seat Bar / Parking Brake / Foot Pedal Lock / Neutral
Centering Device — Check operation and repair or replace

as required.

Boom Locks — Check operation and repair or replace as
required.

Quick-Tach Lock -— Check operation and repair or replace
as required.

Operating Lights — Check operation of ali lighting.



